Carraro Axle 146853

0, 3
Back to search page

Select Page Number:

Call for pricing
Carraro Axle Drawing for 146853, page 3
Pos Part Qty Description Kit Note
1 TR01083 1 Plug ø .21.5
2 TR00663 1 Sealring
3 TR08427 1 Support
4 TR03645 4 Centering bush ø 20
5 TR05091 2 washer
6 TR00605 1 Sealring
7 TR00182 4 Screw M10x30
8 TR08495 1 UpperHalf-housing
9 TR00237 1 Plug M24x1.5
10 TR00396 1 washer ø .12
11 TR00706 1 washer
12 TR06649 1 Plate
13 TR00294 14 Screw M8x25
14 TR06647 2 Differential support
15 TR08096 1 M D U housing
16 TR07187 1 Cover
17 TR00239 1 Plug M22X1.5
18 TR00397 1 washer 55x34.6x1.5
19 TR08686 1 Gear Z = 19
20 TR08685 1 Gear Z = 81
21 TR00112 4 Screw M10x30
22 TR00083 2 Screw M10x75
23 TR00275 2 Screw M8x20